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Sample Description Clients Ref : "Casablanca & Palacio"    Millie Grant

Woven fabric

Colour : Blue/White

End Use : Upholstery

100% PolyesterNominal Composition :

Nominal Mass per Unit Area/Density : 420g/m2

Nominal Thickness : Approx: 1.5mm
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AS/NZS 1530.3-1999 Methods for Fire Tests on Building Materials, Components and Structures 

Part 3: Simultaneous Determination of Ignitability, 

Flame Propagation, Heat Release and Smoke Release

 

Face tested: Face

Date tested: 29-10-2024

Standard Error Mean

9.02 min0.13Ignition time

Nil secNilFlame propagation time

49.0 kJ/m²2.7Heat release integral

Smoke release, log d -0.83290.0284

Optical density, d 0.1485 / metre

Number of specimens ignited: 6

Number of specimens tested: 6

Regulatory Indices:

Ignitability Index 11 Range 0-20

Spread of Flame Index 0 Range 0-10

Heat Evolved Index 1 Range 0-10

Smoke Developed Index 5 Range 0-10
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